(]
Indo-German International
Energy Forum PtX H u b

Study on Possibilities and
Implications of Desalination for the
production of Green Hydrogen in India

Study by

FICHTNER


https://www.energyforum.in/home/

I1



Imprint

Commissioned on behalf of

Ministry of New and Renewable Energy (MNRE), Govt. of India
Ministry for Economic Affairs and Climate Action (BMWK), Govt. of Germany

Commissioned by

Indo-German Energy Forum Support Office (IGEF-SO)

c/o Deutsche Gesellschaft fiir Internationale Zusammenarbeit (GIZ) GmbH
1st Floor, B-5/2 Safdarjung Enclave

110029 New Delhi, India

Email: info@energyforum.in

Website: www.energyforum.in

Tel.: +9111 4949 5353

Study by

Fichtner Consulting Engineers (India) Private Ltd.
[...]
The above stages will be discussed in detail in the subsequent chapters.

3.3.1 Desalination plant blueprint —
specification and setup

3.3.1.1 Offshore Sea Water Intake System

The offshore seawater intake arrangement depends on the following factors:
= Seabed levels and formation

Tide variations

Current condition

Possibility of cyclone / Tsunami / Seismic etc.

Various parameters of seawater

Length of intertidal zone from landfall point

34



= Environmental impact factors
= Socio-economic conditions in the offshore & onshore
= Quantity of seawater to be drawn etc.

There are various types of offshore intake systems being adopted in India to suit the above

factors. The mostly used intake systems are:
a) Intake through an offshore pump house and pumping with discharge pipeline on trestles.

b) Intake through an offshore intake structure (such as Velocity Cap, passive screen, etc) with

a gravity pipeline below the seabed and pump house in onshore.
¢) Intake channel with pump house on onshore.
d) Beach wells.

e) Offshore intake arrangement of infiltration type with media replacement and pump house

on shore.
a) Intake through an offshore pump house and pumping with discharge pipeline on trestles.

This type of intake arrangement consists of an offshore pump house located where a seawater
depth of about 6-8 m during low tide is available. The pumps are located inside the pump
house with associated traveling screens and gates. The seawater will be conveyed through

Pipelines routed on trestles as shown in the below figure

35



Figure 3-2 — Offshore Intake arrangement for 45 MLD (Million Litres per Day) Desalination
Plant at CPCL, Chennai

This type of intake is possible only in the sea area where the ship movement/boat movements
are not there. This is suitable for drawl of large quantity of water for bigger desalination

plants.

b) Intake through an offshore intake structure (such as Velocity Cap, passive screen, etc)

with gravity pipeline below the seabed and pump house in the onshore

In this type of intake arrangement, an offshore structure is provided for intake, and the water
is drawn by gravity from this structure through a pipeline buried below the bed. The pump
house is located on shore with the pump sump at the required depth to receive the water. The

water is then pumped to the point of utility by a pump and pipes.

Figure 3-3 - Typical Velocity Cap arrangement

36



_—,.J._,_.r."_’-f-_._._._. . R— N 5. R

Horizontal Flow Scares Fish
=<3 rm

(Source: Figure 3 of An Overview of Seawater Intake Facilities for Seawater Desalination - Tom

Pankratz)
Figure 3-4 — Screen Intake
¢ ground platform
52m above mean ses level
Scawater intoke structure .i}n\ ‘mp::lg:;?."l Intake wet well

|

Pigure 2. Semvate: ntake Syatem

(Source: Desalination Plants Seawater Intakes Considerations — Evangelos Kantilaftis,

MANAGING DIRECTOR at OSMO SISTEMI S.r.l. — June 10, 2019)

This is a very common system for drawing water from the deep sea to the pump house located
on the shore. Since the turbulence is minimal at such depths, the water is usually low in sand
content and seaweed. The intake structure is usually located beyond the surf zone to avoid any
hostile wave or current from acting on the intake structure. The intake pipes will typically be

of HDPE as the same is flexible and will accommodate any deflection.
37



The intake arrangement is planned such that the intake is at-least two meter above the seabed
and three meters below the sea surface. This will ensure that seabed disturbances and the
floating matter will not be affecting the intake water quality and reasonably clear water with

limited T'SS will be drawn for the desalination plant.

Depending on the sea water and sea environment instead of Intake structure prefabricated

screen (coarse / passive) shall be used.

¢) Intake channel with pump house on onshore

Channel intakes are common methods for intake of water from a flowing water body. When
water is drawn from an open sea having waves in the surf zone, the same is difficult as the
waves breaking can damage the channel. In such conditions, breakwaters are constructed to
ensure that the waves are not present and then a channel is dredged to the point of receipt of

water on shore.

Channel-type intake arrangements are generally preferred when a large quantity of water is
to be drawn and when the water has a large number of suspended solids that can settle in case
of gravity pipe intake such as velocity cap arrangement. In case of channels, any settlement of

suspended solids can be taken out by dredging and pumping.

38



Figure 3-5 - Intake Channel without Side Slope Strengthening

v Varying

Slope 1:5 ‘ v

(Source: Fichtner India)

The intake channel can be either RCC, earthen with stone pitching, or simply earthen. The
walls of RCC channels can be vertical. The earthen channel with stone pitching can have a
limited slope and the earthen channels without any pitching or RCC will have a slope of 1:4 to
1: 5 for the sides. This will to some extent reduce the chances of collapse of the walls due to

tide-induced flows.

Channel with sheet pile or stone pitching will involve large offshore construction and

maintenance dredging.

39



Figure 3-6 - Intake Channel with Stone Pitched side slopes

SRR

(Source: Fichtner India)

Figure 3-7 - Intake Channel with Sheet Piling for sides

Sheet Pile

(Source: Fichtner India)

d) Beach Wells.

Beach wells are commonly used as an option for intake for sea water especially in case of small
desalination plants. Typically, beach wells provide “pre-filtered” water have very low levels

of suspended solids and obviate the need for extensive pre-treatment systems like clarifiers.

Taking raw water through beach bore wells will have advantages compared to other intake
systems as the water taken from this system will be of better quality and hence the pre-

treatment cost will reduce considerably in addition to the advantage of low capital cost.
40



It must be noted that the yields from beach wells are dependent on the type of soil/sand where
they are located. The beach wells are best suited in locations having granular sand having good
permeability and when the requirement is low, where several beach wells are connected in
parallel to provide the required quantity of water. Typically, the yield of beach wells under

good sand permeability conditions is limited to a maximum of 4 MLD.

Figure 3-8 — Vertical Beach Well

Insake Wall

(Source: Overview of Desalination plant Intake alternatives — White Paper — 2011 — Water Reuse

Association)

It is also to be noted using such beach wells may lead to seawater/ saline water intrusion to
the nearby sub-surface and may spoil the groundwater quality and hence not recommended

by statutory bodies such as MoEF / PCB.

The most suitable intake arrangement is selected depending on the site conditions.

41



Table 3-9 - Comparison of various intake options and their suitability

Characteristics OlsEsloIEe Offshore . : Channel
Pump : Beach  Infiltration with
of proposed Piped Channel .
. . house well gallery Sheet pile
intake location Intake
& Trestle
High Current & | S S NA X X S
Tide variation
Large Intertidal | S S NA X S S
Zone
Received  water | S S S S X X
quality
High Intake Flow | S S X X S S
Rate

Requirement of
Offshore Yes Limited NA Yes Limited | Yes

structures

Low permeability

S S X S S S
of soil
Possibility of sea
water intrusion

NA NA Possible | NA NA NA
with onshore
ground water
Construction cost | High Med Low High Low High
Maintenance

NA NA NA NA High Medium
Dredging cost

S = Suitable, X = Not Suitable, NA = Not Applicable,

42



3.3.1.2 Onshore Intake pumphouse and raw water
conveying main
For the offshore Intake, the Intake pumphouse shall be onshore mostly near the landfall point.

The water from the offshore intake structure will be drawn by gravity and the depth of the

pumphouse will be provided accordingly. A typical onshore pumphouse will consist of:

Inlet chamber

= Suitable pigging arrangement (if required).

= Stop log gate

= Trash bar screen

= Travelling waterscreen

= Forebay

= Pump sump with pump floor

= Pumps with associated electro-mechanical items
= EOT crane

= Maintenance area

= Electrolyser house/chlorine storage area with dosage pumps
= Suitable air burst arrangement.

= Electrical room

Control room

If the suspended solids are more in the seawater necessary settling pond arrangements can be

provided to reduce the suspended solids in the water supplied to the pre-treatment system.

If the desalination plant is located away from the onshore intake pumphouse then the
necessary raw water pumping main will be provided to supply the seawater from the intake
pumphouse to the desalination plant. The MoC of the cross-country pipeline will be selected
based on the soil condition and the seawater parameters. Generally, this kind of raw water

pipeline can be of HDPE or GRP pipe.

43



3.3.1.3 SWRO desalination plant

a) Pre-treatment process

This system pre-conditions the seawater and makes it suitable for the Reverse Osmosis (RO)
membranes as per membrane manufacturer’s guidelines. The various sub-process
components in the pre-treatment process largely vary depending on the seawater quality,

availability of land, O&M cost, etc.

Typically, the pre-treatment process consists of the following sub-systems and equipment.
= Stilling chamber

= Flash mixers

= Flocculator

= Lamella clarifiers

= Dissolved Air Floatation units (if required)

= Rapid Gravity Filters (if required)

= Pressure Filters / UF (as may be required.

At the intake pumphouse, seawater is screened using a traveling water screen for floating and
larger matter. This water, after initial screening, is transferred to the stilling chamber through

Intake pumps.

Chlorine dosing is considered in the stilling chamber. The chlorinated seawater from the
stilling chamber shall flow to the Lamella Clarifiers via Flash Mixers. The coagulant shall be
dosed in the Flash Mixer the upstream of the clarifier/s. Ferric Chloride shall be used as a
coagulant. Flocculent shall be dosed in the Flocculator. A suitable polyelectrolyte shall be used

as Flocculent.

Lt



Each of the Lamella clarifier units shall generally contain two (2) Streams and Two Flash
Mixers, two flocculation chambers, and two inclined plate settlers that are located suitable to
Hydraulics. This unit shall consist of multiple compartments/ zones- viz-flash mixers,

flocculation, pre-settling cum clarifier compartment, and underflow compartment/zone.

The underflow chamber of the clarifier shall receive the sludge-laden water. Sludge gets

settled and is collected in a sludge pit from which it can be easily discharged.

The sludge generated is non-hazardous and non-toxic. The sludge from the bottom of the
seawater clarifier is discharged to a sludge pit and then transferred to an outfall tank for

further disposal.

The clarified water from the clarifier shall be led to Dissolved air flotation (DAF) units (if
required) by gravity for handling light-suspended solids, organics and oil and then to the
Rapid Gravity filters where further suspended particles are removed and led to the Clarified
water Storage tank. From the clarified water storage tank water is pumped to pressure filters
for further treatment of suspended solids removal. Alternatively, an Ultrafiltration system

may be provided.

The product water from this filter system will be led to the SWRO system.

The above pre-treatment discussed is indicative and this may vary depending on the raw

water quality, availability of space and many other factors.

Flocculator Clarifiers Filters

Stilling . Flash Mixer & Lamella Rapid Gravity
Chamber

Pressure
Filters

Figure 3-9 - Pre-Treatment Process
45



b) Reverse Osmosis (RO) process plant

The RO system is generally designed with modular type. The independent trains of Sea Water
Reverse Osmosis (SWRO) units will be decided based on the overall desalination plant capacity
and the possible variations in the product water demand. This is further discussed in the

subsequent chapter.

The RO plant shall consist of the following sub-equipment:

= Antiscalant and SMBS dosing systems

= Cartridge filters

= High-pressure pumps and PX booster pump (as applicable)
= Membrane element assembly unit

= Energy recovery unit

= Auto dumping system

= Demineralising system

= Clean in-place system

= Flushing water system

Pretreated and filtered seawater is fed to the RO plant, at the suction of the High-pressure
feed pump. The high-pressure pump pressurizes and feeds it to the membrane assembly unit.
Cartridge filters shall be provided at the upstream side of the HP pumps for final protection.
Each train of SWRO consists of a dedicated High-pressure pump, an energy recovery unit, and

the Membrane element assembly unit.

Each HP pump with its drive motor shall be mounted on a single base frame. The energy
recovery unit shall be able to discharge brine against back pressure without the need for
additional pumping equipment. The HP feed pump shall be VFD-driven to regulate the feed
flow to the membrane assembly. The pump shall be designed to operate in the entire range of

operation of the feed system.

46



The pressurized seawater is sent to the polyamide semi-permeable membranes which
separate the permeate (less salty water) and brine (highly concentrated salt water).
Membranes are loaded in the high-pressure FRP vessels which are mounted on steel frames.
The brine is disposed of back to the sea through an outfall tank after recovering the pressure

energy in the brine, by passing through the energy recovery device.

The energy recovery device recovers a substantial part of the energy consumed by the high-
pressure pump, resulting in reduction in energy consumption. State-of-the-art high-
efficiency energy recovery devices and energy-efficient high-pressure pumps shall be used in
these RO units, to optimize the energy used for the RO system. In case of pressure exchanger
being used for energy recovery, a PX booster pump shall be installed in parallel with main HP

pump and the PX booster pump shall be VFD driven.

The materials coming in contact with seawater shall be either non-metallic or superior or
Super Duplex SS to avoid corrosion. Equipment not meeting the above requirement is

protected by Cathodic protection.

PVC/CPVC/FRP/GRP/HDPE pipe materials are used for low-pressure piping and super duplex

stainless steel is used for high-pressure seawater feed and brine piping.

The permeate water is discharged to the product water storage tank located in the desalination
area where the permeate water is treated to correct the pH and LSI, the product water is then
transported to the product water Storage tank in the desalination area for further
transmission to GH2/PtX plant. A disinfection dosage facility will be provided for potable

water application.

Cleaning and Flushing systems are provided to protect the membrane from fouling and

scaling. The cleaning system facilitates cleaning of the fouled membranes and the flushing

47



system flushes the membranes off High TDS water with low TDS water during shutdown

operation.

Figure 3-10 - Typical Desalination plant scheme

- Stilling Flash mixer & >
Seawater
- chamber Lo dll Flocculator LD

Post

RO System Pressure Rapid
Treatment [ @ Filter @ Gravity Filter

n

c) Post-treatment process units

The SWRO permeate flows to an above-ground storage tank located in the desalination area.
the pH and LSI of the product water will be corrected to the desired product water quality
limits. Correction will be affected by dosing Lime (Ca (OH),) and CO, to improve the LSI.

Alternately, limestone filters may be provided.

Lime and CO, are dosed online at the outlet transfer pump discharge before transferring into

the final storage tank.

The post-treatment system is common for the entire plant and shall be provided with
[...]
_« . 3. Bpaca d Offshore
T; 3 I t A.| - ‘ o’ Pipeline in

Trestle

Offshore
Pumphouse

Google Earth

Note: The above intake & Outfall locations are only indicative. These will be finalized based on
the detailed onshore & offshore field studies and Front-End Engineering and Design (FEED).
Detailed EIA & CRZ studies to be done by Authorized agencies.

The project has been planned to produce 60 MLD desalinated water through the SWRO
process. For this purpose, about 150 MLD of seawater will be drawn from the sea near
Chippada through an Offshore intake pumphouse with an intake pipeline through the trestle.
The brine reject of about 90 MLD resulting from the process will be discharged into the sea

where sufficient dilution is available. Major components of the project involve units such as
130



an Offshore seawater pumphouse, trestle for carrying intake & Outfall pipeline and also for
the access to the pumphouse, pretreatment unit, R.O. unit, post-treatment unit, desalinated

water storage tank, etc.

5.1.2 Coastal Regulation Zone

The CRZ map has to be prepared by the approved agencies for the demarcation of HTL/LTL.
The CRZ report on 'Demarcation of High Tide Line (HTL), Low Tide Line (LTL) and CRZ map
for 60 MLD desalination plant in Pudimadaka, Andhra Pradesh' has to be prepared separately.

5.1.3  Structure of report.

The structure of the ESIA report is indicated below.
= Chapter 1: Introduction
= Chapter 2: Project Description
= Chapter 3: Selection of Intake and Outfall Location
= Chapter 4: Description of Environment & Social
= Chapter 5: Impact Assessment & Mitigation Measures
= Chapter 6: Post-Project Monitoring
= Chapter 7: Risk Assessment and Disaster Management Plan
= Chapter 8: Modelling Studies
Chapter 9: Project Benefits

Chapter 10: Environmental Management Plan

5.2 Project Description

5.2.1 Type of project
The Project proponent proposed to develop GH2/PtX plants along with supporting industries
in Andhra Pradesh. To support the GH2/PtX project, it is proposing to establish a SWRO

131



desalination plant of 60 MLD capacity to produce desalinated water. As part of the
desalination plant, the establishment of different facilities such as a seawater intake
pumphouse, intake pipeline over the trestle, intake water collection pond, pre-treatment
unit, RO plant, brine reject outfall pipeline and diffuser system will be constructed in the

allocated land within 1200 acres of project site Pudimadaka.

5.2.2 Need for the Project

To become self-reliant in energy by 2047 and achieve net zero by 2070, the Government of

India (Gol) is implementing the Green Hydrogen mission.

Substituting the present use of hydrogen with production from renewable sources,
particularly in the industrial sector and transportation sectors, will be an important step in

India’s green transition.

To adopt the above policy Project proponent has proposed to develop a Green Hydrogen Hub
with a captive 60 MLD desalination plant near Pudimadaka, Andhra Pradesh. It already

acquired 1200 acres of land for this project.

5.2.3 Project location

The project location is Pudi village, Pudimadaka Gram Panchayat, Atchutapuram block,
Visakhapatnam district, Andhra Pradesh. It is near AP state Highway 154 and is 42 km from
Visakhapatnam. The nearest Airport & Seaport is at Visakhapatnam. The total area of the
Project site is about 1200 acres. Details of connectivity and salient features of the project site

& surrounding area are presented below,

132



Table 5-1- Salient features of the project site & surrounding

Particulars Details

Approx. Geographic | Latitude 17°30¢ 03 N and Longitude 82°58¢ 58 E
location
Administrative location Pudi village, Pudimadaka, in the Anakapalle Taluk,

Visakhapatnam district, Andhra Pradesh.

Topography The topography of the site is undulating with spot levels of the
natural ground varying between RL (+) 3M to RL (+) 20M.

Elevation range Terracing at different FGLs for efficient drainage and to
balance cut & fill of earthwork, EL(+) 7.0M, EL(+) 10.0M and
EL(+) 14.0M

Current land use The site has dense vegetation of coconut trees, cashew trees,

and palm trees along with thick bushes and shrubs

Nearest Town Atchutapuram

Rivers / Streams / Creek There are four drains in the vicinity of the project area and one
natural Nala flows through the project area on theeast side

feeding two ponds. Small natural ponds exist in the project site.

Nearest Highway AP State Highways 154
Nearest Railway station Ellamanchili
Nearest Airport Visakhapatnam

Protected areas (National | None within the 10 km radius

parks/ sanctuaries)

Sites of None within the 10 km radius
Historical/Archaeological

importance

Forest area Pudimadaka RF (1.47 km)

Sitapalem R.F (1.50 Km)
Rambilli R.F (3.00 km)

Panchadarla RF (6.7 km)

133



Particulars Details

Seismic Zone Zone II.

Figure 5-3- Green Hydrogen Hub Site — Main Gate

Figure 5-4— Chippada Beach - Southside

Figure 5-5 — Chippada Sea front east side

Figure 5-6 — Chippada Beach Approach Road

134




Figure 5-7— Project Map (Source: Draft EIA report for 4 x 1000 MW super Thermal Power Plant in the same project location
by NTPC)

Toposheet No's:65 K/14,K/15,0/2 § O/3 -
82’155' 83° 05"
LEGEND Foads metalied meennding b imgertanse. SISlAnce SIONE T = s | | Towns or Villages| inhahiad deseried. Fort 8 . =
Plant Site wametatied, do P bt ge = onmn oo | ite Tower. Antiquits oee w2 Blgen
Carttrack Pack ach and pase. Foot-path win heige . o Tample. Chhatrh Chureh, Mosque. ldgan Tomb, Graves. 9 o & & w8 .5
Plant Site Co-ordinates Bridges. wiah plors wittvowh. Cavesuny. Fard or Parvy S W g 4/ | | Ughthouse Ughtnip Buays ighad untighied Anchorage. ]
A:17°30" 36" N, 82" 58" 12" E | Susams wih vack in badk undefinsd. Canal < o et | | Mine. Vine un e Orass. Servh i o™
B:17° 30°00” N, 82° 58° 00" E | 0vm® maserny or roch fited sarthwers Wais. e e e | | PRima: pabmyrni other; Plantaie. Conifur Bambos Other trees. &
C:17° 29’ 24” N, 83" 00’ 00" E River hanks shaiving sieep. 3 (o § metres: over 8 metrme — = Tone | | Bowndary. imvernassanal. A I . . £ £4 -
D:17° 30° 36” N, 83° 00’ 00" E dry wioh watar chansal with istand & ructe Tidel river, . Py TTG8 T L emte: demarceted wedemaresied e .
Z ! Submarged rocks Shoal Swamp. Reeds P i L dimtrien subdivn sahell e thiuk: forest e SAARAGA L
Watls lined; uniined Tube well Speing, Tanks. paranaint @ry o = & + e o 5n | | Boundary pifiars: svrveyed wniccated: village trijunction. . o . A
Embantments read ur rail, tank. Broken grouwnd - \_g-:, re—. Meifiia. trianguiated: saion poat appraximate & 200 . 200 .00
Raitmays broad fauge: deuble: siaffe with satien under eatrn e Comamas o on o Bench-mark: fecdesic: bartiary sanal BMEI3 Lm0
. sAher faufes de | deaith sstance stene du a2 25 | | Powt office Telagraph offica Combined office Pulice station 70 70 o
Minacsl line w trameny Talegraph Wne Cutting wah tennel  eoee « . « 45 B> | | 8 D8 AR (Conmt) M (Porest)
| Comtours =i sub features Nooky siepes Cliffe Circult houss Camping fround Fores ressrsed protestes CH | €G Rr b
O ® ® Spaced names. administrative: locality or tribal KIKRY NAGA

5.2.4 Technology and Process Description

Desalination process: Desalination is a process that removes minerals from saline water. Sea
water is desalinated to produce water suitable for human consumption or here as input water
to the GH2 plant. The principal process uses membranes to desalt saline water principally
applying Reverse Osmosis (RO). The RO membrane processes use semi-permeable

membranes and apply pressure (on the membrane feed side) to preferentially induce water

permeation through the membrane while rejecting salt.

135



The proposed desalination plant and all associated systems & accessories will be designed,
manufactured, inspected, and tested for established engineering practices and safety codes of
the latest applicable Indian/ISO standards. The general layout of the 60 MLD desalination

plant is shown in Annexure - 6.

The main elements of the desalination process include the following:

= Seawater intake,

= Pre-treatment of feed water (screening, coagulation, flocculation and filtration),
= Reverse Osmosis,

= Post-treatment (Remineralization and Disinfection) and

= Discharge of brine

Offshore Intake pumphouse and raw water conveying main

The offshore intake pumphouse and raw water pumping main through trestle arrangement is

recommended. A typical offshore pumphouse will consist of:

= Offshore intake well & Pumphouse

= Stop log gate

= Trash bar / Travelling water screen

= Pumps with associated electro-mechanical items

= EOT crane

= Maintenance area

= Electrolyser house/chlorine storage area with dosage pumps (may be in near shore)
= Electrical & Control rooms.

= Trestle connecting the offshore intake pumphouse with the shore

= Intake pumping main laid over trestle.
136



= The electrical cables shall also be taken from shore through the trestle.

= A necessary motorable path shall also be provided in the trestle for all weather to access

the offshore pumphouse.

The seawater shall be pumped from the offshore pumphouse to the desalination plant through
suitable pumping main which shall be laid over trestle in the offshore and will be buried below

the ground in the onshore up to desalination plant.
SWRO desalination plant
a) Pre-treatment process

This system pre-conditions the seawater and makes it suitable for the Reverse Osmosis (RO)
membranes as per membrane manufacturer’s guidelines. The various sub process
components in the pre-treatment process largely varies depending on the sea water quality,

availability of land, O&M cost etc.

Typically, the pre-treatment process consists of the following sub-systems and equipment.
= Stilling chamber

= Flash mixers

= Flocculator

= Lamella clarifiers

= Rapid Gravity Filters

= Pressure Filters / UF (as may be required based on the detailed process design)

At the offshore intake pumphouse, seawater is screened using a travelling water screen for
floating and larger matter. This water, after initial screening, is transferred to the stilling

chamber through Intake pumps.

Chlorine dosing is considered in the stilling chamber. The chlorinated seawater from the
stilling chamber shall flow to the Lamella Clarifiers via Flash Mixers. The coagulant shall be
dosed in the Flash Mixer at the upstream of the clarifier/s. Ferric Chloride shall be used as a
coagulant. Flocculent shall be dosed in the Flocculator. A suitable polyelectrolyte shall be used

as Flocculent.

137



Each of the Lamella clarifier units shall generally contain Flash Mixers, flocculation
chambers, and inclined plate settlers that are located suitable to Hydraulics. This unit shall
consist of multiple compartments/ zones- viz-flash mixers, flocculation, pre-settling cum

clarifier compartment and underflow compartment/zone.

The underflow chamber of the clarifier shall receive the sludge-laden water. Sludge gets

settled and is collected in sludge pit from which it can be easily discharged.

Sludge generated is non-hazardous and non-toxic. The sludge from the bottom of the
seawater clarifier is discharged to a sludge pit and then transferred to an outfall tank for

further disposal.

The clarified water from the clarifier shall be led to the Rapid Gravity filters where further
suspended particles are removed and led to filtered water Storage tank. From filtered water
storage tank water is pumped through pressure filters / Ultra Filtration system for further
treatment of suspended solids removal. The product water from this filter system will be led

to SWRO system.
b) Reverse Osmosis (RO) process plant

The RO system is generally designed with modular type. The independent trains of Sea Water
Reverse Osmosis (SWRO) units will be decided based on the overall desalination plant capacity

and the possible variations in the product water demand.

The RO plant shall consist of following sub-equipment:

= Antiscalant and SMBS dosing systems

= Cartridge filters

= High pressure pumps and PX booster pump (as applicable)
= Membrane element assembly unit

= Energy recovery unit

= Auto dumping system

= Remineralising system

* (Clean in place system and Flushing water system

138



Pretreated and filtered seawater is fed to the RO plant, at the suction of the High-pressure
(HP) feed pump. The high-pressure pump pressurises and feeds it to the membrane assembly
unit. Cartridge filters shall be provided at the upstream side of the HP pumps for the final
protection. Each train of SWRO consists of dedicated High-pressure pump, energy recovery

unit and the Membrane element assembly unit.

Each HP pump with its drive motor shall be mounted on a single base frame. The energy
recovery unit shall be able to discharge brine against a backpressure without the need for
additional pumping equipment. The HP feed pump shall be VFD driven to regulate the feed
flow to the membrane assembly. The pump shall be designed to operate in the entire range of

operation of the feed system.

The pressurized sea water is sent to the polyamide semi-permeable membranes which
separate the permeate (less salty water) and brine (high concentrate salt water). Membranes
are loaded in the high pressure FRP vessels which are mounted on steel frames. The brine is
disposed back to the sea through outfall tank after recovering the pressure energy in the brine,

by passing through the energy recovery device.

The energy recovery device recovers a substantial part of energy consumed by the high-
pressure pump, resulting in reduction in energy consumption. State of the art high efficiency
energy recovery device and energy efficient high-pressure pump shall be used in these RO
units, to optimise the energy used for the RO system. In case of pressure exchanger being used
for energy recovery, a PX booster pump shall be installed in parallel with main HP pump and

the PX booster pump shall be VFD driven.

The materials coming in contact with seawater shall be either non-metallic or superior or
Super Duplex SS to avoid corrosion. Equipment not meeting the above requirement are

protected by Cathodic protection.

PVC/CPVC/FRP/GRP/HDPE pipe materials are used for low-pressure piping and super duplex

stainless steel is used for high-pressure seawater feed and brine piping.

The permeate water is treated to correct the pH and LSI and the water is then transported to
the product water Storage tank in the desalination area for further transmission to GH2/PtX

plant. A disinfection dosage facility will be provided for potable water application.

139



Cleaning and Flushing systems are provided to protect the membrane from fouling and
scaling. The cleaning system facilitates cleaning of the fouled membranes and the flushing
system flushes the membranes off High TDS water with low TDS water during shutdown

operation.
c) Post-treatment process units

The pH and LSI of the SWRO permeate water will be corrected to the desired product water
quality limits. The correction will be made by dosing Lime (Ca(OH)2) and CO2 online to
improve the LSI before transferring into the final storage tank Alternately, limestone filters

may be provided.

The post-treatment system is common for the entire plant and shall be provided with
chemical tanks, mixers, dosing system to dose the correct quantity of chemicals

automatically.
d) Chemical dosing system

The following chemical dosing systems are envisaged for this project.

Pre-chlorination system

= Coagulation and flocculent dosing system

= Antiscalant and De-chlorination (SMBS) dosing system
= Limestone filter and CO, dosing system

= Post chlorination dosing system

All the chemical systems will be automatic control system based on the flow rate as well as the

dosage rate.
e) Chlorination System

Bio-fouling control or chlorination is effected to kill and prevent the biological growths, so as
to keep the water clear of biological growths. Hypochlorite dosing system shall be considered